

# TEST REPORT

No. : GZMR120100821

Date : Jan. 18, 2012

Page: 1 of 2

XIAMEN UGUARD COMPOSITE MATERIALS CO., LTD  
W804, TAIWAN S&T ENTERPRISE INCUBATION CENTER, TORCH HIGH-TECH ZONE, XIANG'AN,  
XIAMEN

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name : TRANSPARENT AB GLUE  
SGS Ref No. : XMHG1201000069OT  
Test Performed : Selected test(s) as requested by applicant  
Date of Receipt : Jan. 12, 2012  
Test Period : Jan. 12, 2012 to Jan. 16, 2012

Test result(s) : Please refer to the following page(s)

\*\*\*\*\*To be continued\*\*\*\*\*

Signed for and on behalf of  
SGS-CSTC Ltd.



Cathy Peng  
Technical Supervisor

This document is issued by the Company under its General Conditions of Service printed over leaf or available on request and accessible at <http://www.sgs.com/terms.and.conditions.htm>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained here on reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not constitute a warranty or guarantee. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated, the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full without the prior approval of the Company.



198 KEZHU Road, SOBTECH Park, Guangzhou Economic & Technology Development District, Guangzhou, China 510663  
中国·广州·经济技术开发区科学城科珠路198号 邮编:510663

t (86-20)82155555 f (86-20)82075080 www.cn.sgs.com  
t (86-20)82155555 f (86-20)82075080 e sgs.china@sgs.com

GZMR

# TEST REPORT

No. : GZMR120100821

Date : Jan. 18, 2012

Page: 2 of 2

**Test Information:**

Sample description: Transparent sheet

No.	Test item	Test method	Test condition	Result
1	Total luminous transmittance	GB/T 2410-2008 Method A	Specimen thickness: 1.55mm Light source: C	93.0%

**Photo:**



\*\*\*\*\*End of report\*\*\*\*\*

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained here on reflects the technical findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not constitute a warranty or a guarantee for the parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated, the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full without the prior approval of the Company.



198 KEZHURoad, SOBANTECH Park, Guangzhou Economic & Technology Development District, Guangzhou, China 510663 t (86-20)82155555 f (86-20)82075080 www.cn.sgs.com  
 中国·广州·经济技术开发区科学城科珠路198号 邮编:510663 t (86-20)82155555 f (86-20)82075080 e sgs.china@sgs.com

**GZMR**